
TC 50 2020 <2020><EU><F2001T4>
IGNITION SYSTEM

18608

Pos Part Number Description Additional Text Quantity

1 45239006100 IGNITION COIL 1.00

2 0025060126S Hex collar screw M6x12 ISA30 s 2.00

3 0025060306 HH collar screw M6x30 TX30 4.00

4 45239060050 COLLAR BUSHING 6,3X8X13X9,5 2.00

5 45239010000 IGNIT. COIL RETAIN. PLATE CPL. 1.00

6 31008060000 rubber grommet D=8mm open 2.00

7 46239090000 SPARK PLUG CONNECTOR 1.00

8 45239093000 SPARK PLUG 1.00

9 0770012030 O-RING 12,00X3,0 VITON 75 1.00

10 45139005100 FLYWEEL ROTOR 50 2004 1.00

11 0888025030 WOODRUFF KEY DIN6888-2,5X3 1.00

12 45132020000 WASHER 10,4X16,8X0,4 1.00

13 58414030000 HH COLLAR NUT M10X1,25 WS=13 MINI ADV. 1.00

14 45139004000 FLYWHEEL STATOR 50CCM LC 2001 1.00

15 0012050253 AH SCREW DIN6912 M5X25 2.00

16 45230024000 DOWEL 9,8X7X5.5 2.00



17 45230602000 ignition cover 1.00

19 0025060206 HH collar screw M6x20 TX30 1.00


